=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 8

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
g Level {dBuv/m} Date: 2008-01-05

FCC CLASS-B
-fdB

"N
fus

& 30 224, 418. 612. B0, 1000
Frequency {MHz)
Site :03CHO4-HY
Condition: FCC CLASZS-B 3m ANTZ724 HORIZONTAL
EUT :N/E
POWER :120vac/ 60HE
MODEL :FE 701819
MEMO :1lnia) T=(Z20M) CH44;5ZZ0MH=
Data Rate: 4§
Over Limit PBeadintenna Cable Preamnp int  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBul/m ARl dB fm de dE CIn deg
1 34_0E0 33.27 -6.03 40.00 45, 02 16.31 0.21 28.Z6 Tiae) —-—-— Peak
Z.1 248.970 42.51 -3.4% 46.00  E5_ g7 12.50 ZollE JERETRR 100 214 Peak
31 285 500 40,77 -E. 23 4&.00. E5E3.83 1Z2.38 Zodd f2oel e —-—-— Peak
4 312.200 37.8Z2 -8.1% 45.00° EO.27 1Z2.98 £.30 27.73 = —-— Peak
5 745_.400 320.95 -15.0F 4&.00 32&.3% 20,00 Z.E6  ES_00 il --— Peak
& S998_ 600 37.326 -le 64 E4.00 325 .94 26,03 4.00 z22_&0 s --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. Page Number : 98 of 166
TEL : 886-3-327-3456 Report Issued Date : Jan. 09, 2008
FAX : 886-3-328-4978 Report Version . Rev.01

FCC ID : MAU300



—emron e FCC Test Report

Report No. : FR701819-B

= Level {dBuv/mj} Date: 2008-01-05
FCC CLASS-B
-6dB
59 p g 4 FCC CLASS-B-AV
-6dbB
2 |
1R
0 1000 5500, 10600, 15400. 20200, 25000
Frequency (MHz)
Zite :02CHO4-HY
Condition: FCC CLASS-B Zm HF-ANT-3117 HORIZONTAL
EUT H/E
POWEE clz0Wac /E0H=
MODEL SFR 701213
MEMO llnf{a) Tx{Z0M)_ CHd4,;S5Z20MHz
Data Rate:d48
Ower Limit Beadintenna Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MH=z dBuV/m dB dBuW/m dABut’ dB S dBE fulz] T dedg
1 lo?0_000 4398 -30.02 74.00 47.61 Z8.36 .31 34_30 loo 0 Peak
z legz_000 44_11 -25.85% 74.00 44.94 EF3_90 .87 33.70 laoa 0 Peak
3 E1E0_000 39.08 -14_ 32 E4_.00 3Z.43 34.89 &.00 34_ZF4 l4s 126 Average
4 El50_000 Ez.31 -21.62 74.00 45.56 34.89 .00 24 _F4 loo 0 Peak
E @ EEzO._000 104.24 o2.12 34.83 .00 34_Z2 1oo 0 Peak
& @ LEz0O_000 g4.14 77.43 34.83 6.00 3422 l48 l2g Average
7 EEZE0_0Q00 E8.92 -15.0% 74.00 EZ2.17 34.9% &.00 34.19 loo 0 Peak
a LEEO_0Q0O0 43,47 -10.53 E4.00 36.71 34.95 &.00 34_19 l4s 12¢ Average
] To084_000 BI85 -Z0.0E 7400 4431 2600 &.40 32278 loo 0 Peak
10 7084 000 43,31 -10.65 5400 2367 2E.00 &.40 32276 loo 125 Average
11 10427000 E&.EE -17.45 7400 B21_9E -3_60 7.80 Z4_E52 loo 0 Peak
1z 10427000 37.E54 -16.46 54,00 72.91 -23_60 7.80 Z4_E2 loo 1E Average

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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=omonns. FCC Test Report Report No. : FR701819-B

* Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level (dBuV/m}) Date: 2008-01-05

FCC CLASS-B
-idB

2 34
i £

4 30 224, 8. 612, B0G. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m AMNTZ7Z4 WERTICAL
EUT H/E
POWEE tlz0Wac/e0H=
MODEL :FR 701217
MEMO tllnfa) TxiZOM) CHd4;5ZZ0MHz
Data Rate:48
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dBul,/m dB dBulW/m dBul dB fm dE dEe o deg
1 176.340 33.43 -10.07 43,50 L0325 8.61 1.77 zZ7.20 R --— Peak
2 245.970 41.24 -4.76 46.00 54_40 1Z.50 .08 Z7.70 100 164 Peak
3 Z84.340 40.33 -5.67 46.00 53.39 12.39 Z.18 27.63 =] --— Peak
| 310.500 40.02 -5.98 46.00 L5Z.74 1F.68 Z.28 Z7.68 — --— Peak
g JEZ.200 35.03 -10.97 46.00 40.48 19.399 3.56 Z2.00 S --— Peak
& 2995.600 39.84 -14.16 54.00 385.42 Z6.03 4.00 Z&.60 S --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

3 Level {(dBulf/m} Date: 2008-01-05
FCC CLASS-B
-6dB
14
59 10
4 12 FCC CLASS-B-AV
a2 1 -6dB
f 1 16
o
9 1000 5500, 10600. 15400. 20200. 25000
Frequency (MHz)
Zite 03CHO4-HY
Condition: FCC CLAZE-B 2m HF-ANT-32117 WERTICAL
EUT NJE
MOWEL clz0Wac/E60H=z
MODEL :FR 701213
MEMD llnfa) Tx{Z0M)_ CH44;S5ZZ0MHz
LDiata Rate:48
Over Limit Beadintenna Cable Preamp int Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Pos= Pos Pemark
MHz dBul/m dB dBul/m dBuatr dB fm die dE CIn deg
1 1322000 45 3% -zZ2. el 74,00 48 1 Z3_E8 Z.&e0 32.59E a0 0 Peak
Z LegzZ 000 4773 -2 E1 74.00 486 £330 .97 32,70 o0 0 Peak
] EQ04_000 45 45 -2 E1 74,00 44 EF ZE_Z0 .34 3E.TO0 10 0 Peak
4 ElE0. 000 EL.37 -ZE. 63 T4.00 44 7E 3489 .00 34 Ed4 BNl 0 Peak
& E1E0_000 328.49% -15. 51 54.00 31.84 3489 .00 34 _F4 100 4 Average
& ¥ LEE2Z0_000 103_&63 96_9Z 3493 .00 34 _FZ o0 0 Peak
7 A LEz0_000 B84 12 7741 34,93 G.00 34 _F2 100 4 Averadge
2 EZE0_000 E2.%1 -15.0% 74.00 EZ_ 15 34 35 &.00 34_19 100 0 Peak
9 EZEQ_ 000 42 &3 -10.27 E4.00 26.87 34.3E .00 3412 a0 4 Average
10 g3La._ 000 5738 -le.ez 74,00 475 300 £.34 3Z_EZ a0 0 Peak
Il £3L2._ 000 47 _EL5 -5.45 B4 00 27.73 326,00 £.34 3E_EZ 110 12E Average
1z 2190000 E32.33 -E0.el T74.00 4413 3. Ed S.26 3323 a0 0 Peak
1z 2190 000 43 18 -10.22 E4.00 323,92 36 Ed S.86 3328 a0 13z Average
14 10437000 g0 1Lt -13.85 74,00 295 L& -2.e0 7.80 34._E8 o0 0 Peak
15 10437 . 000 42 _FL -11.75 54.00 77.&62 -8.60 7.80 34_L8 100 11 Averadge

Remark: #6 and #7 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : MAU300
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=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 9
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

sl Level (dBuVim} Date: 2007-11-11

FCC CLASS-B
-5dB

" s
=5 i
1
l] 30 224. 418. 612, 806. 1000
Frequency {MHz)
SBite : 03CHO4-HY
Condition:FCC CLASES-B 3m ANTZ7Z24 HORIZONTAL
EUT ‘N/EB
POWER :120vVac/ 60H=
MODEL :FR 701819
MEMO :1llnia) Tx(20M) CH48;5240MH=
Data Rate: 48
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,/m dE dABul/m ARl dE fm dE die CIL deg
1 32.370 E2.43 -11.57 40,00 4304 1271 .55 Eg_E7 el -—-— Peak
zi 12E.0&60 32.51 -4.595 43 E0 E3_74 11.E2 1.56 E2.07 100 177 FPeak
2 Z71l.3280 22,07 -&.93 46.00 EZ_l4 1E. 48 .13 E7.g88 -—- --- FPeak
4 385.400 38.78 -7.7¢ 45.00 4870 15 _EF& Z.83 EB_EFO i —-—— Peak
5 339.400 38_.56 -7.44 45.00 485_53 1575 Z.87 EB_E9 it —-—— Peak
=1 53%_.400 31.74 -14.76 45.00 35_75 18.07 Z.96 E9.04 =yt —-—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. Page Number 1 102 of 166
TEL : 886-3-327-3456 Report Issued Date : Jan. 09, 2008
FAX : 886-3-328-4978 Report Version . Rev.01

FCC ID : MAU300



=omonns. FCC Test Report

Report No. : FR701819-B

4 Level (dBuV/mj} Date: 2007-11-11
FCG CLASS-B
-6dB
59 B i i FCC CLASS B-AY
2 iR -6dB
H
i 1B 13
01000 SG00. 10600. 15400. 20200, 25000
Frequency (MHz)
Site c0ZCHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-10094 HORIZONTAL
EUT M/E
DOWER tlz0Wac/e60H=
MODEL :FL 701212
MEHND llnfa) Tx{Z0M)_ CH4Z;5Z240MHz
Data Rate: 43
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dEuV,/m dE dBuV./m dBEul’ dE fm dE dE Cm deg
1 l0g84_000 44,19 -22. 81 74.00 L0_69 ZL 46 Z.34 34_30 100 0 Peak
z 133Z_000 47.63 -26.37 74.00 LE_ 43 Z6.E5L Z.&0 33_95 100 0 Pesak
e ElEQ._ 000 Ez.87 -21.32 74.00 45 63 3E.ZB .00 3424 100 0 Teak
4 ElE0.000 40,30 -132.70 E4.00 3232_Ze 3E.ZEB .00 3424 110 2EE Average
L@ EEZ40.000 107.27 100,10 32E_38 .00 3421 100 0 Deak
& @ LEZ40_000 25,824 __ .  _____ T7B_.E7 3L.3282 .00 34 Z1 110 3EL Average
7 L350_000 41.64 -1Z.326 L54.00 324 _EF7 3L EF .00 34 15 110 3E8L5 Awverage
2 E350_000 E4. 67 -12.33 74.00 47_30 35_E5F &.00 3415 100 0 Peak
] 8350.000 E7.E3 -1&.41 74.00 45320 33 E0 £.93 324.1F 100 0 Tealk
10 83E0.000 45,30 -2.70 E4.00 322.01 33.E0 £.93 34.1F 100 154 Average
11 1042z 000 E7_E9 -1&.41 74,00 B9 85 -2 E3 7.80 34_E3 100 0 Pesk
1z 1048z 000 2814 -15.85 &4.00 732.40 -8_ 53 7.80 34 L53 100 187 Awverage
13 15714 000 329.03 -34.97 74.00 70.90 -5_393 8.73 34_&7 100 0 Peak

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : MAU300
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—emron e FCC Test Report Report No. : FR701819-B

* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

- Level (dBuV/m) Date: 2007-11-11

FCC CLASS-B
-pdB

30 224, 418. 612, 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 2m ANTE?Z4 WERTICAL
EUT H/E
POWEER tlz0Wac/e0H=
MODEL tFE 701213
MEMO tllmia) Tx(Z0M)_CH48;5240MH=
Data Bate:-48
Over Limit Beadintenna Cakle Preanp Ant  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dB dBul S m dABut dB fm dB dB T deqg
1 11l1.810 31.0&6 -1Z.44 43_E0 48_.23 9_E4 l.43 Z8.15 == —-— DPealk
z 132.32330 37.01 -6.4% 43.L50 EZ.zZ 11.Z28 1.57 Z28.07 S —-—-— DPeak
2 ZTE_F30  35.38 -6.6F d46.00 EE_44 1F.45 .14 ET_EE = ——-— Peak
4 40Z_ 700 39.65 -6.35 46.00 4950 15.78 F.58 F8._31 100 168 Peak
5 545000 3E.24 -13.76 46.00 40.05 18 F5 .98 E9.04 =] —--— Peak
& EE2_Z00 32273 -132.E7 4e.00 2B_3E Z0.06 3.45 Z292.10 S ——-— DPeak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

2 Level (dBuV/m}) Date: 2007-11-11
FCC CLASS-B
-6dB
13
59 i FCC CLASS-B-AV
q -B-
23 4 i -6dB
T
bl 1@ 15
I] 1000 5600, 10600. 15400. 20200. 25000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLAZE-E Zm HF-ANT-10024 VERTICAL
EUT (N/E
DOWER tlz0Wac/E60H=
MODEL :FL 701213
MENMOD llnfa) Tx{Z0M)_ CH4E2;5Z240MHz
Lata Rate:d48
Ower Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos PRemark
MHz dEuV,/m dE ABul/m ARt dE fm dE die cI deg
1 10EEZ_ 000 43,63 -30.37 74.00 E0D_32& EL.ZE Z.2g2 34.323 100 0 TPeak
z 123E.000 d4&. 50 -27.E0 74.00 E1.20 Z&.EE Z.&0 33.3E 100 0 TPesk
i) leg2.000 47,18 -25.8E 74.00 49.44 Z85.47 z.o7 3370 100 0 Pesk
4 2336.000 47 .66 -Z6.34 74.00 47 _ZFz 30.E5ZF 369 3377 100 0 Peak
5 L150_000 EO0.82 -232.18 74.00 43.78 35 F8 G.00 34 F4 100 0 Peak
& L150_000 3940 -14.60 54.00 32F_36 35 E8 .00 34 Z4 120 43 Average
7@ LEZ40_.000 103. 36 26_12 3538 .00 34_Z1 100 0 Pesak
=4 LZ40_000 2z.87 7E.T0 3E.32E .00 34.Z1 1z0 43 Average
] L2E0.000 40,07 -12.23 L5400 322,70 3E5.EZ .00 34.1F 1z0 43 Average
10 E3E0_000 Ez.03 -21.97 74.00 d44_66 3L.EZ .00 34.1F 100 0 TPesk
11 2284 000 E7.23 -1&6.71 74.00 d44.34 33 E0 .91 34.06 100 0 TPesk
1z 2284000 d44.54 -2, 0 E4.00 32E_ED 33 _E0 .91 34.06& 100 1EE Average
12 1042z 000 €033 -12.67 74,00 9L Lo -2 L3 7.80 3452 100 0 DPeak
14 1048z 000 41_54 -12. 46 EL4.00 2680 -—-8_53 7.80 34_E3 100 1587 Awverage
15 18717.000 41_47 -32. 58 74.00 97322 -L_B& 2.73 34.&67 100 0 Pesk

Remark: #7 and #8 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : MAU300
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=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 10

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {(dBuW/mj} Date: 2007-11-11

FCC CLASS-B
-5dB

o A
p [ ] .
B 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASE-B 3m AMNTZ724 HORIZONTAL
EUT :N/E
POWER :120vac/ 60H=
MODEL :FR 701819
MEMO :1lnia) T=(Z20M) CHSZ;5Z60MH=
Data Rate:43
Over Limit Peadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Los=s Factor Pos Pos Femark
MHz dBuV,/m dE dBul m dBuw dE fm dB dBE fui 18 dedg
s 32700 35.87 -4.13 40.00 45.51 1&.33 0.90 F8.Z%6 lao Z74 Peal
z 38.100 33.16 -£_.84 40.00 46.87 13.61 0.98 Z8_:27 === -—— Peak
2 | 133.140 328,20 -E5E.30 43.50 E2.4% 11_Z0 1.58 Zg.07 s -—— Peahk
4 Z8Z.600 37.34 -5.66 46.00 47.82 1E_18 Z.EE ZB.18 == -—— Pesk
£ 325,400 37.81 -5.1% 46.00 47.78 1E.7E Z.E7 ZB_E%9 =] -—— Pesk
& E4F_z00 31.67 -14.33 45.00 39_.E58 18_16 2.97 295.04 —im= —-—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

4 Level (dBul/m}) Date: 2007-11-11
FCC CLASS-B
-6dB
59 - . 4 FCC CLASS-B-AV
) & -6dB
L=
4 b 13
! 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-AWNT-10054 HORIZONTAL
EUT H/B
DOWEER tlz0Wac/60H=
MOLEL :FR 701212
MEMO :llnfa) Tx{Z0M) CHEZ;SZ&0MHz
Data Rate:di
Ower Limit RBeadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewvel Factor Los=s Factor Paos Pos Pemark
MHz dBuV.,/m dE dBul/m dBuw dE S dB dB fus 18 deg
1 1024 . 000 43,63 -20.27 74.00 EO_0Q2 EL_E3 Z2.34 34.Z6 100 0 Peak
Z 1332.000 47.47 -Z&6.53 74.00 5z 2?7 Z6.55 Z.60 ~33.98 100 0 Peak
2 ElEQ0._000 El.2f5 -ZZ.1E5F 74.00 44.21 32528 .00 34.ZF4 100 0 Peak
4 ElEQ0_000 25_2F -14.1%8 E4.00 32.78 3L5_E2 .00 324 _Fd4 100 2Ee Average
E@ Ezg0_ 000 107,57 1l00.24 32E5.4F .00 34.13 100 0 Peak
& M Ezg0_ 000 8821 7E.88  3E_4E .00 34_13 100 2Ee Average
7 E2E0.000 41.24 -12.1¢ E54.00 34.47 35 EE .00 3415 100 256 Average
g L3E0_000 5435 -12.&65 74.00 45.98 35 EF .00 34_15 100 0 Peak
9 7966_ 000 57_.35 -1la.&65 74.00 44 74 39 49 G744 33_6E 100 0 Peak
10 7966000 44.%4 -3.05 54.00 32.33 3949 G.74  33_6E 100 178 Average
11 1l051g.000 56.78 -17.Z22 74.00 =21.587 -8.49 7.80  24_E0 100 0 Peak
1z 1l0El8.000 3&.45 -17.E5 E4.00 T7Tl.64 -2.43 7.80 324 _E0 100 47 Average
1z 1E786. 000 32,87 -234.33 74_00 71.02 -5.37 8.74 34.73 100 0 Peak

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : MAU300
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=omonns. FCC Test Report Report No. : FR701819-B

* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

. Level (dBuV/mj} Date: 2007-11-11

FCC CLASS-B
-pdB

ﬁ gL
B

30 224. 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ANTZ724 WERTICAL
EUT N/B
DPOWEER tlz0Wac/e60H=
MOLEL :FR 701212
MEMO :llnfa) Tx{Z0M) CHEZ GSZ&0MHz
Data Rate:d48
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,m dE ABul m ARt dE fm dE die CIL deg
1 LEg_890 32E.326 -7.84 40_.00 E5.7E 3.76 1.10 E8.Z28 == ——— DPeak
z 12E_060 2&_4F -7.08 43.E0 El_g5 11.:E8 1.86 E&2.07 = -—-— Peak
2 Z7E.F30 32.93% -7.01 46.00 EZ_ 05 1E_4F Z.14 ET7._88 100 1Zg Peak
4 377.700 35.23 -10.77 45.00 45.89 14 398 Z.50 E8_14 itz —-—— Peak
5 399_.400 36.2E -9.78 45.00 45.1% 1575 Z.87 EB_ES === —-—— Peak
3 E4Z_900 3Z.56 -13.44 45.00 40_44 15 1% .87 E5.04 = -—— Deak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

2 Level (dBuV/m}) Date: 2007-11-11
7
FCC CLASS-B
-6dB
59 dn i g FCC CLASS-B-AV
3 4 4h -6dB
[i 14 15
I] 1000 5600, 10600. 15400. 20200. 25000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLAZE-E Zm HF-ANT-10024 VERTICAL
EUT (N/E
DOWER tlz0Wac/E60H=
MODEL :FL 701213
MENMOD llnfa) Tx{Z0M)_ CHEZ;SZ&0MHz
Lata Rate:d48
Ower Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos PRemark
MHz dEuV,/m dE ABul/m ARt dE fm dE die cI deg
1 1072000 43,33 -30.&61 74,00 4331 EL. 45 .31 324.20 100 0 TPeak
z 123E.000 44,97 -22.02 74.00 4377 Z&.EL Z.&0 33.39E 100 0 TPesk
i) legZ. 000 47 .71 -2&.23 74.00 43937 28,47 z.o7 3370 100 0 Pesk
4 2334_000 47.48 -26 52 74.00 47.02 30.54 369 3377 100 0 Peak
5 L150_000 E1.3Z -2Z.68 74.00 44 _F8 35 F8 G.00 34 F4 100 0 Peak
& L150_000 39.26 -14.74 L4.00 32E_EZz 3L E8 .00 34 Z4 130 41 Average
7H LEZE0.000 103.59ZF QE_E3  3EE_d4F &.00 3419 100 0 Pesak
=4 LZe0_ 000 23,87 TFE.g4  32E.4Z .00 3412 120 41l Average
] L£2E0.000 40,10 -12.20 L4.00 32E2.73 3E5.EZ .00 34.1F 120 41l Average
10 E3E0_000 Bz .zl -21.7% 74.00 d44.24 3L EZ .00 34.1F 100 0 TPesk
11 7240000 E7.78 -1&6.EZE  74.00 4536 35,34 End9 33T 100 0 TPesk
1z 7340000 45,31 -2.&653 E4.00 32E_25 3334 £.43 3341 100 115 Average
12 10Elg. 000 Ee_ 78 -17.22 74.00 91.97 -2_49 7.80 324.E0 100 0 DPeak
14 10518. 000 32645 -17. 55 L4.00 71.64 -—-8_49 7.80 34_E0 100 47 Average
15 18786._ 000 29_ 67 -34.32 74.00 71.03 -5_37 2.74 34.73 100 0 Pesk

Remark: #7 and #8 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 11

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
Level {(dBuVY/mj} Date: 2008-01-05

FCC CLASS-B
-6dB

L 30 224, M. 612, G086, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT (N/SE
POWER :120vVac/ 60Hz
MODEL :FR 701819
MEMO :1lnia) T (20M) CHE0;5300MHZ
Data Rate: 4§
Owver Limit RBeadintenna Cable Preamnp int  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBul/m dABual dB fm de dE CIn deg
1 34080 3F.&5 -6.35 40,00 4470 15,31 0.91 Z8.Z& T === e
|2@ £48.970 42 32 -3.62 d4&.00 EE 48 1E.EOQ £.0E E7.70 100 £1E Peak
21 £gg8.660 41.44 -4.E5& 4,00 E4_E0 0 1E 27 Z.ED ET.EZ oS --- Peak
4 Zlg.500 zg. g3 -7.11 4¢.00 El._Z4  1E. .32 .30 z7.73 == --- Peak
5 FEZ_Z00 31_54 -14 46 46,00 2699 19 33 356 EZ9.00 Sims --— Peak
& S998.600 3670 -17.30 54,00 35 F3 ZF6.03 4.00 Z8_&0 =S --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Report No. : FR701819-B

s Level {(dBul/m} Date: 2008-01-05
3
[i
FCC CLASS-B
-6dB
11
A g FCC CLASS-B-AV
= -6dB
A 1 1R
8 1000 5500, 10600, 15400. 20200, 25000
Frequency (MHz)
Zite 0ECHO4-HY
Condition: FCC CLAZZ-B 2m HF-ANT-32117 HORIZONTALL
EUT H/E
POWER clz0Wac/&0H=z
MODEL :FR 701219
MEMO t1lln(a) Tx(Z0M)_CH&0; 5300MHz
Data Rate:48
Over Limit Beadintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Pos= Pos Pemark
MHz dBul/m dB dBul/m dBuatr dB fm dE dE CIn deg
1 1070000 44 &5 -Z3. 325 74 .00 4822 Z8. 36 Z.31 34.20 a0 0 Peak
& Zlz4 000 4 00 -z2. 00 74,00 43 .83 3Z_ 37 2.4e 3273 a0 0 Peak
] EEZEQ_ 000 EO.28 -E22.02 74,00 44 2F 34.3E .00 z4.13 a0 0 Peak
4 EEZEQ_ 000 32303 -14.31 E4.00 322.33 34 3E .00 =413 a0 21z Average
E@ E200.000 10E_0F 92 24 34,92 .00 3417 a0 0 Peak
& @ Ea00_000 2428 72.07 24,92 .00 3417 o0 21l Average
= L0000 32314 -1l4.826 E4.00 2z oz2 32501 .00 34.1E 100 21z Average
2 QL0000 EO_L4 -E32.4¢ 74,00 42 62 32501 .00 324.1% o0 0 Peak
=] T41Z_ 000 L5339 -F0.61 74,00 4441 3500 G.LE 33_L4 o0 0 Peak
10 T41Z_ 000 4F.87 -11.13 54,00 332.89 36.00 G.LE 33_54 100 108 Average
11 10602000 G024 -13.76 74,00 9533 -8.46 7.80 34_44 100 0 Peak
12 10602.000 41.38 -12.6Z 54.00 76.47 -8.46 7.80 34_44 100 98 Averadge

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level (dBulf/m} Date: 2008-01-05

FCC CLASS-B
-5dB

8 30 224, 418. 612, B06. 1000
Frequency (MHz)
2ite :03CHO4-HY
Condition: FCC CLASS-B 2Zm ANTZ?Z4 WERTICAL
EUT H/BE
POWEE tlz0Wac/e0H=
MODEL :FR 701813
MEMO cllnfal Txi{Z0M) CHEOD; S300MHz
Data Rate:d48
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH=z dBuV,/m dE dBuW,/m dBEuy dE fm dEB dE CI dag
1 175_530 33.03 -10.47 43 50 EL0_&8 5.49 1.76 27.20 S —--— Peak
il £47_6E0 41_4F -4.583 46.00 54_74 12.35 Z.04 2770 loo 124 Peak
sl £Z89._740 40.79 -5.71 46.00 E3.35 17.36 o2l CERIEE SEs --— Peak
4 318_.5900 3&6.44 -9.55 46.00 48.89 1798 .30 Z27.73 it --— Peak
5 G6G8_Z00 3E.%3 -13.01 46.00 35.58 Z0.06 E i = KA ] | e —--— Peak
& FEO_100 33.76 -1Z.2Z4 46.00 3%.Z0 Z20.00 3.8 EZ5.00 it --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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% Level {dBuv/mj} Date: 2008-01-05
T
FCC CLASS-B
-6dB
13
59 ] 11 FCC CLASS B-AV
234 | -6dB
I TE T8
! 1000 5§00, 10600, 15400. 20200, 25000
Frequency (MHz)
Site tO3CHO4-HY
Conditcion: FCC CLASS-E Zm HF-ANT-3117 WERTICAL
EUT “N/E
POWEE tlz0Wac/e0H=
MODEL :FR 701817
MEMO cllnfa) Txi(ZOM) CHeO;S5300MHzZ
Data Rate:48
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dBul,/m dB dBulW/m dBul dEfm dE dEe o deg
1 1332.000 44 14 -23.85 74.00 45.91 Z8_E8 .60 33.895 100 0 Peak
z leg3. 000 49383 -z4_ g2 74,00 EO_Z1 E£3.320 2,897 33.70 a0 0 Peak
2 1993 000 47.9¢ -zZ6.04 7400 4&.0z2 32E.30 2.34 2270 a0 0 Peak
4 Z33Z_000 47.39 -zZ&6.6l J4.00 44_97 3E_E0 3.6%9 33.77 a0 0 Peak
5 EZE0_000 L1.1% -zZ.88 J4.00 44 35 3495 600 34_1%9 0o 0 Peak
& EZEO_000 38.79 -15_E1 E4. 00 3Z.03 3495 600 34_19 iaao 63 Average
FT | L300_000 1oz_70 95853 3498 600 3417 lao 0 Peak
g8 @ E300_000 &3_ 25 T6_44 34398 600 3417 laa 63 Average
9 E3E0_000 EK1.3Z -ZZ.68 74.00 44_46 3E5.01 &.00 34 15 laa 0 Peak
10 E3E0_000 35.593 -15.07 E4. 00 3Z.07 3E5.01 600 34_15 laa &3 Average
11 7470000 E3.82 -EZ0.18 T4.00 45,00 36.00 G.EE 3374 lano 0 Peak
12 7470.000 43.01 -10.22 E4.00 34.1% 3600 &.58 3374 1o 123 Average
13 1060z2.000 &2_8% -11.41 74.00 27.68 -8.46 7.80 34.44 10 0 Peak
14 10602.000 43_65 -10.35 54.00 78.74 -8.4¢6 7.80 34.44 100 124 Average

Remark: #7 and #8 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.

TEL : 886-3-327-3456
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*  Test Mode : Mode 12
= Polarization : Horizontal
m The test that passed at minimum margin was marked by the boldface in the following table.

§ Level (dBuV/mj) Date: 2007-11-11

FCC CLASS-B
-5dB

— 3
_I -
5]
d 30 224, 418. 612, B06. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition:FCC CLASES-B 3m ANTZ7Z24 HORIZONTAL
EUT :N/BE
POWER :120vac/ 60H=
MODEL :FR 701819
MEMO :1lnia) Tx(20M) CHE4;:5320MH=
Data Rate: 44
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewsl Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,/m dE dBul . m ARl dE fm dE dE cI deg
Lz 21820 2E.E7 -4.732 40,00 46,30 l&.324 0.23 z2.Z& === == Tealf
| zZ @ 1231.2E0 25.85 -3.6F 43,50 E4.53 11.37 1.5 k208 100 133 Pesk
i) Zg5.430 32713 -8.87 46.00 EO_ED  1E_47 .13 ET.EE e -—- Desak
1 | z21.000 40,48 -E.EE 4£.00 EO_T7E 1L _4E .54 zZ2.E4 i -—— Deak
5 EE6.100 322.39 -13.61 46.00 40.84 17_ 66 .91 z9.03 =i -—— Peak
& EEE_ 200 EF9_ 72 -1&6.28 46.00 3E5.31 Z0_0& 3,45 z9.10 =t -—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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4 Level (dBuV/mj} Date: 2007-11-11
3
FCG CLASS-B
-6dB
50 ) |
4 11 FCC CLASS-B-AV
5 / -6dB
lﬂ o 13
e
1}
1000 5600, 10600. 15400. 20200, 25000
Frequency (MHz)
Site c0ZCHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-10094 HORIZONTAL
EUT M/E
DOWER tlz0Wac/e60H=
MODEL :FL 701212
MEHND llnfa) Tx{Z0M)_ CHE4;5320MHz
Lata HRate:ds
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dEuV,/m dE dBuV./m dBEul’ dE fm dE dE Cm deg
1 ll00.000 44 23 -22. .77 74.00 L0_62 ZL_E53 Z.34 34 _F6 100 0 Peak
z 133Z_000 47.10 -26.920 74.00 L£1.90 Z6.E5% Z.&0 3395 100 0 Pesak
e ElE0_ 000 25 59 -14.41 L5400 32E_EL 3E.ZEE .00 3424 100 Z Average
4 ElE0. 000 Ez.07 -21.22 74.00 45.03 3L.Z8 .00 3424 100 0 Teak
L@ E2z0.000 108, 40 101.03 32548 .00 324.17 100 0 Deak
& @ L3z0.000 25,51 TOUE0 2E.4B .00 3417 100 £ Average
7 L350_000 &£1.90 -1Z.10 74.00 L4 53 3L EZF .00 34 15 100 0 Pesak
2 E350_000 44 .96 -32.04 £54.00 327_E3 35_EF &.00 3415 100 Z Awverage
] 2046 000 E7.z2E -1&.72 74.00 4458 33 E0 .78 33.64 100 0 Tealk
10 2045 000 44 57 -32.43 E4.00 321.33 33.E0 .78 3364 100 132 Average
11 10638, 000 E3_E1 -Z0.45 74 00 288557 -2_44 7.20 34.4z 100 0 Pesak
1z 10638000 24_14 -19.85 L4.00 E9.2Z0 -8_44 7.80 3442 100 128 Awverage
13 15957000 42 _F3 -31.77 74.00 92E_EE -—-4_18 a8.77 34.88 100 0 Peak

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456
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* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuV/m) Date: 2007-11-11
FCCCLASS-B
R
7 : 4
0 ——
[ 4] i
&}
4 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 WERTICAL
EUT M/B
TOWER tlz0Wac/60H=
MODEL :FL 701212
MEHND :llnfa) Tx{Z0M)_ CHe4;5320MHz
Data Rate:di
Ower Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,/m dE ABul/m ARt dE fm dE die cI deg
1 11l3.700 32z B8 -10.9F 43_ 50 43_47 9.81 l.44 2214 S -—— Deak
£ 121 280 325.46 -4.04 43 B0 E4_ €0 1137 1.k E2.08 100 127 DPesak
3 Z75.970 41. 62 -4.38 46.00 E4_68 1F_43 .15 27.65 ] -—— Peak
4 ! 2921. 000 40.02 -5.97 45.00 E0_F7 15 45 Z.L4 2B F4 -—= -—— Pesak
5 EEz.600 24.09 -11.91 46.00 4FZ_ 64 17_E58 .83 Z3.02 SE= -—— Peak
& Eg8.z00 21l.gl -14.329 46.00 27.zZ0 z0.0& .48 z3.10 =l -—= Deak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Report No. : FR701819-B

7 Level (dBuV/mj} Date: 2007-11-11
g
FCC CLASS-B
-6dB
n
11 13
59 = FCC CLASS-B-AY
iy e -hdb
= T (k=]
[ 1
9 1000 5500, 10600. 15400. 20200, 25000
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLASS-E 2m HF-ANT-10094 WERTICAL
EUT M/E
DOWER tlz0Wac/e60H=
MODEL :FL 701212
MEHND :llnfa) Tx{Z0M)_ CHE4;5320MHz
Data Rate:d48
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,/m dE ABul m ARt dE fm dE die CcIL deg
1 1084 000 43 .7 -30.228 74.00 ED_Ez EL. 46 Z.34 34.320 100 0 Peak
z 12z 000 44,35 -23. &8 74,00 43 _EFz Zg6.48 E.&0 32.3E 100 0 TPeak
3 1l&668_000 47.94 -26.06 74_00 ELO_Z0 Z8. 47 .97 33,70 100 0 Pesak
4 2340_000 45 67 -27.33 74.00 46_F3 30.E5ZF 369 3377 100 0 Pesak
t ElE0. 000 E1.78 -2Z.ZZ 774.00 4474 3L ZER .00 3424 100 0 Tealk
& ElE0._ 000 325,24 -14.7¢ E54.00 32E_Z0 3E.ZE8 .00 3424 11z 9 Average
7@ E2z0.000 24,82 77.E58  3E.d4E .00 3417 11z 9 Average
2@ E2z0.000 10E. .87 2. 56 3E.d4B .00 3417 100 0 Pesk
Q L2L0.000 44 .55 -2.4C5 L4000 32718 3L EZ .00 34.1F 11z 9 Average
10 L350_000 EZ.31 -11.69 74.00 £L£4_.94 3L EF &.00 3415 100 0 Pesak
11 8Z36_000 E7.66 -16.34 74.00 45 FL 39 50 G.88 3398 100 0 Pesak
1z 2Z3€.000 45 L5F -2.42 L4000 322.11 33.E0 £.88 32.98 100 114 Average
12 10e28. 000 E2. B4 -1E. 46 74,00 293 60 -2._44 7.80 34.4:z2 100 0 Tealk
14 10635, 000 325.40 -14.60 E4.00 74.46 -2_44 7.80 344z 100 121 Average
1t 1E3E4 000 44 25 -5 .7E 7400 7453 -4 EE 2.77 324.26 100 0 Peak

Remark: #7 and #8 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456
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*  Test Mode : Mode 13
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuVim} Date: 2007-11-11

FEC CLASS-B
-5dB

———1 3
—F i :
i 30 224, 418, 612, 806, 1000
Frequency (MHz)

gite :03CHO4-HY

Condition: FCOC CLASE-B 3m AMTZ2724 HORIZONTAL

EUT :N/E

FPOWER :120vac/ 60H=

MODEL :FR 701819

MEMO :1lnia) T=(40M) CH3Z8;51%0MH=

Data Rate:®

Over Limit DBeadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Los=s Factor Pos Pos Femark
MHz dBuV,/m dE dBul/m dBuw dE fm dB dB cm deg

Fl | 31.8%0 326.02 -3.98 d40_00 47.05F 1é&.34 0.8% Z8.Z6 e -—— Peak
z ! 131.280 40.27 -3.23 43.50 EE_41 11.37 1.6 Zg.08 100 127 Peak
3! Z7E5.970 40.21 -E.7% 46.00 E3_ET7 1E_43 FolEb SZRUAS -—= -—- Peak
4 321.000 325.24 -10.76 46.00 4E5.48 15 45 Z.E4 ZB_Z4 == -—— Pesak
£ EEZg.900 32.14 -13.86 46.00 40.4% 17_7E Z.92 Zz9.03 ] -—— Pesk
& EE8_Z00 33.07 -12.93 46.00 385.66 Z0O.06 3.45 Z95.10 Sias —-—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Level {(dBuW/mj} Date: 2007-11-11
107 =
f FCC CLASSB
4 -6dB
9
11
54 7 13 FCC CLASS-B-AV
5 T -GdB
1
18
1]
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-E 3m HF-ANT-10024 HORIZONTAL
EUT H/B
POWEER t1E0Wac/c0H=
MODEL :FR 701213
MEMO :llnfa) Txi40M) CH3I2;5120MHz
Lata Pate:3
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,m dE dBul/m dBulr dE fm dE dE cI deg
1 1024 000 43. 68 -20.324 74,00 EO_0OE EL_EZ .34 34 _EF& 100 0 Peak
z 1332_000 47.03 -Z6.97 74.00 E51.83 E&6_E& Z.60 33_.95 100 0 Peak
32 5150_000 47.83 -&.17 54.00 4079 35 28 .00 34 _F4 118 4 Average
4 E1E50.000 6&7.76 -6.24 74.00 B0_72 35_E8 .00 34 _F4 100 0 Peak
L@ E120.000 103.56 96.57 35.32 &6.00 34_ 23 100 0 Peak
& ¥ El20_.000 7Te.01 68.92 3E5.32 &.00 -34_Z23 112 4 Average
7 EZE0_000 EZ.85 -E1.1EF 74.00 45_48 35 EE .00 34 15 100 0 Peak
2 EZEQ0_00D0 40.67 -13.323 E4.00 33.30 35 EE .00 32415 11& 4 Average
9 &9E4 000 G2.67 -11.323 74.00 EO_15 32_7& f.34  3E_E6 100 0 Peak
10 ! 5974 000 E50.14 -3.86 54.00 37.62 3875 G.34 32.56 100 3E0 Average
11 2150_000 5S&_8F -17.18 74.00 44_30 39 50 G.83 33.81 100 0 Peak
1z 8l50.000 44,23 -3.71 E4.00° 31.77 39_50 &.83 3381 100 1232 Average
1z 10376000 EB2.76 -20.24 7400 829238 -2.69 7.80  34_63 100 0 Peak
14 lo37e.000 35,1z -12.83 E4_.00 70.64 -2.69 7.80 34.83 100 2E Average

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
- Level (dBuW/mj) Date: 2007-11-11

FCC CLASS-B
-fdB

30 224. 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E Zm ANTZ7Z4 WERTICAL
EUT “N/E
POWEER D 1Z20Wac/60H=
MODEL cFR 701813
MEMOD t1llnia) Txi40M) CH38;:5130MH=
Data Rate:9
Ower Limit Beadintenna Cable Preamp Ant  Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH=z dEuV,/m dE dBuV./m dBul’ dE fm dE dE cm deg
R FEZ.9T70 36.44 -2 Eg 40_00 47_.48 16,33 o.90 z28.Z¢6 iao 1838 FPeak
Z 131250 37.13 -&.37 43_50 &E_27 11.37 1. 56 Z8.08 el —-—— Peak
3 Z8E_180 38.60 -7.40 45.00 EKl1.66 1Z.40 217 27.64 Sins —-—— Peak
4 | 391_000 4217 -3.83 45.00 LF_41 15_45 Z.54 Z8.Z4 —-——= —-—— Peak
E El4_%00 35.1% -7.81 4e.00 46.593 17_35 Z.87 Z5.01 ] —-—— Peak
& E47.800 323.43 -12.57 46.00 41.15 18 33 Z.93 Z3.0E xlcrie] -—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Level (dBuW/mj} Date: 2007-11-11
107
5]
7 FCC CLASS-B
-6dB
1 10
12 14
sl FCC CLASS-B-AV
54 s ] ”4 -GdB
i
1B
4 1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZS-E 3m HF-ANT-10054 WERTICAL
EUT H/B
DPOWEER tlz0Wac/e60H=
MOLEL :FR 701213
MEMO :llnfa) Txi40M) CH3Z;5130MH=z
Data Rate:d
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,m dE ABul m ARt dE fm dE die CIL deg
1 1072000 42.1& -21l.88 74.00 48_g4 EL_48 £.31 34.30 100 0 Peak
z legd 000 48 25 -EE.7E 74,00 EO_E1  E2._47 Z.97 332,70 100 0 Peak
2 £2Ee.000 48 &7 -E7.323 74,00 456 EFEZ 3054 F.EE 32077 100 0 Peak
4 ElE0.000 4e6.87 -7.3232 E4.00 3963 3L_E8 .00 34 _F4 107 £l Average
5 5150_000 64.37 -9.53 74.00 E57.33 35_EF8 .00 34 _F4 100 0 Peak
5 @ 5120_000 100.03 Sz .94 G538 .00 34_F3 100 0 Peak
TR El20.000 7336 6627 3E.3Z .00 3423 107 z1l Average
= EZE0.000 51.14 -ZZ.86 74.00° 43.77 35.5Z .00 34 15 100 0 Peak
2 52E0.000 392.6Z -14.38 E54.00 32.25 35_5Z .00 34 1% 107 2l Average
10 E9F4_ 000 &2.1F -11.88 74.00 45 g0 3875 G.34 32L& 100 0 Peak
Ll &9E4 000 E51.14 -E.86 E4.00 38_g2 3278 &.34 32 E& 100 158 Average
1z F4E0.000 57.64 -le.26 74,00 4534 39 37 .53 332.61 100 0 Peak
13 74Z0_000 45.34 -8.66 54.00 33.04 39 37 &6.53 33.61 100 278 Average
14 1l0374_000 E&.78 -17. 2 74.00 92E_3E -8.71 7.80 34_63 100 0 Peak
15 10374_000 3E5.87 -18.13 E4_00 7T1.41 -5_.71 7.80 34_83 100 271 Average

Remark: #6 and #7 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 14

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
4 Level {dBuv/mj} Date: 2008-01-08

FCC CLASS-B
-5dB

5]
4 5
. 30 224, 418. 612. B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Conditien: FOCO CLASS-B 3m ANTZ7Z24 HORIZONTAL
EUT :N/E
FOWER :120vac/ 60H=
MODEL :FR 701819
MEMO :1lnia) T=(40M) CH46;5250MH=z
Data Rate:®
Ower Limit Readinternna Cable Preanp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBul/m dBE dEul/m ARl dB fm dE dE cIn dag
1 35.130 30.37 -2.63 40.00 41.&5 16_.Z29 0.63 ZB.Z6& e --— Peak
2 £48_.970 40.1e -E5E.84 4500 E2_LE2 1E.E0 l.84 z7.70 100 14Z FPeak
e} Z84_340 3B 7T -V.E3 46.00 EBEZ_0OzZ 1E.39 1.99 Z27_63 i —--— Peak
4 383300 E8_.Z0 -17.80 4600 38.86 1L5.1%8 Z.34 z8_18 ] —--— Peak
5 433700 E5.Z1 -16.7% d46.00 3511 16.14 .49 Z8_54 it —-—-— Peak
& SE7.300 31.36 -l4.64 46,00 321.Z% Z4.%6 3.79 EB_g9 ] --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

. Level {dBuv/mj} Date: 2008-01-08
&
E
FCC CLASS-B
-6dB
59 2
4 11 13 FCC CLASS-B-AV
10 -6dB
TE
18
9 1000 5§00, 10600, 15400. 20200, 25000
Frequency (MHz)
Zite :03CHO4-HY
Condition: FCC CLAZ3-B 3w HF-ANT-3117 HORIZONTAL
EUT H/B
POWEER. tl1Z0Vac/&0H=
MODEL :FR 701819
MEMO clln{a) Txi40M) CH46;5Z30MH=z
Data Bate:3
Over Limit Beadintenna Cable Preamp int Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MH= dBul /m dB dBul/m dBul dEfm dE dEe cm deg
1 llls.000 44 085 -z29_.9L5 4. 00 47_L5z Z8.40 Z.36 24 Z3 oo 0 Peak
zZ legZ_000 44 40 -z9.60 74.00 45.23 Z5.90 2.97 33.70 100 0 Peak
3 E1E0_000 40.84 -13.16 E4.00 34.19 3489 .00 34_ZF4 1407 2 Averacge
4 ElE0_000 &3_E8 -Z0.4F2 74.00 46.93 34.83 600 34_ZF4 1laa 0 Peak
E X E2z0._000 77.e7 7024 34,94 g.00 34_Z1 1a7 Z Awverage
& @ LEz20_000 1l0Lk.02 9823 34.94 &.00 34.Z1 100 0 Peak
2 E3E0._000 EZ.38 -Zl.eZ 74.00 4552 3E.01 &.00 34.1F5 la0 0 Peak
g E3L0.000 329_54 -14.45 E4.00 3Z.68 3501 £.00 3415 107 Z Average
2 £374_000 E7.80 -1e.20 T4.00 47.37 3£.00 &.38 3E_E2 100 0 Peak
10 974 _000 47.31 -6.83 L5400 3748 Z6.00 &35 3E_LE a0 127 Average
11 S0&0_000 &3_40 -zZ0.60 9400 4409 36.Z1 .78 33_68 BRuin] 0 Peak
1z g0&s0_000 43.08 -10.9F E4._ 00 3377 36.Z21 .78 33_68 100 130 Averacge
13 lo4L58._000 E3_EF -Z0.78 74.00 88.53 -8_56 7,80 34 L5 00 0 Peak
14 104E5_ 000 3&.75 -17.F5 E4.00 TZ.08 -8_E6 7.80 34_EF laa 171 Average

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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=omonns. FCC Test Report Report No. : FR701819-B

* Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level (dBuV/m}) Date: 2006-01-08

FCC CLASS-B
-idB

1 30 224, 8. 612, B0G. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-E 3m AMNTZ7Z4 WERTICAL
EUT H/E
POWEE tlz0Wac/e0H=
MODEL :FR 701817
MEMO tllnfa) Txi40M) CH4e;S5Z30MHzZ
Data Rate:?9
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dBul,/m dB dBul/m dBul dBfm dE dE cm deg
1 176.340 33.02 -10.48 43.50 Lo 7z 8.61 1.59 z7.20 R --— Peak
Zea 245.970 40.32 -5.68 46.00 53.69 1Z.50 1.84 Zz7.70 100 174 Peak
3 299.460 37.45 -8.55 45.00 50.69 1Z2.31 Z.08 Z7.&0 S5 --— Peak
4 310.500 392.92 -5.08 46.00 5Z.83 1Z.68 Z.09 Z7.68 ] --— Peak
5 324.500 37.91 -85.0% 46.00 50.37 13.1%8 Z.14 z7.77 e --— Peak
[ E65.200 33.02 -12.98 46.00 38.8% Z0.06 3,17 2%.10 ] --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

4 Level {dBuv/mj} Date: 2008-01-08
FCC CLASS-B
-6dB
12 18
59 . 14 FCC CLASS B-AV
45 ] 1 _6dB
£ e
g
9 1000 5500, 10600, 15400. 20200, 25000
Frequency {MHz)
Site c03CHO4-HY
Condition: FCC CLASS-E Sm HF-ANT-3117 WERTICAL
EUT “MN/E
POWEER tl1Z0Wac/60H=
MODEL :FR 7012813
MEMO tllnfa) Txi40M) CH4e;5Z30MHzZ
Data Rate:9
Over Limit Beadintenna Cable Preamp int Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dBul,/m dB dBul/m dBul dE fm dE dEe co deg
1 lioo0.000 432 43 -20.57 7400 4&.97 Z8.38 Z2.34 324_Z6 oo 0 Peak
zZ 133Z_000 44.05 -29.95 74.00 4682 EZ5.58 Z2.60 33.95 ERun] 0 Peak
3 legd_ 000 456.33 -27.67 7400 47_16 EZ5.90 2.97 33.70 BRuin] 0 Peak
4 z004_000 456.87 -27.13 74.00 44_93 3E_30 3.34 33.70 100 0 Peak
E Z33Z_000 4717 -Z6.83 74.00 44_7E5E 3E_E0 =68 UBILPT laa 0 Peak
& ElE0.000 38.28 -15.02 E4.00 3Z2.33 3489 g.00 34.Z4 121 7 Average
o ElE0.000 EZ.46 -Z1.84 74,00 45 81 34_89 g.00 3424 la0 0 Peak
g X EE230._000 7E_Z4 g83.51 34.94 .00 34.Z1 af=hi g 7 Average
9@ EE230.000 l00.70 9337 34.94 .00 34_Z1 10 0 Peak
10 E3E0_000 E0.11 -23.8% 7T4.00 43 25 3E.01 &.00 3415 100 0 Peak
11 E3E0.000 38.30 -15.70 E4.00 31.44 3E5.01 .00 34.1F5 121 7 Average
1z 6974 _000 E9_1% -14_ 38 J4.00 43 35 36,00 &35 FE_LE 100 0 Peak
L3zl &974_000 48234 -L_gg B4 .00 3F_LE1 ZF5.00 5358 L3Z20EF io0o 135 Averags
14 T036_000 L4077 -19.93 74.00 44_37 36.00 638 3Z_63 100 0 Peak
15 7036_000 43_3F -10.68 E4_ 00 3I3_L5Y 36.00 .38 3Z_63 140 158 Average
16 lo4&58._000 E8_54 -15. .46 74.00 93.85 -8_56 7.80 34 K5 BRul] 0 Peak
17 104E5._000 d46.68% -7.3FZ E4.00 21.93% -3_E& 7.80 34_KEF laa 187 Average

Remark: #8 and #9 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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=omonns. FCC Test Report Report No. : FR701819-B

*  Test Mode : Mode 15
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
" Level {(dBuW/mj} Date: 2007-11-11

FCC CLASS-B
-5dB

A
[
[
0 30 224, 418. 612, 806. 1000
Frequency {(MHz)
Site :03CHO4-HY
Condition:FCC CLASS-B 3m ANTZ724 HORIZONTAL
EOT :N/E
POWER :120vac/ A0H=
MODEL :FR 701819
MEMO :1lln(a) T=(40M) CH54;5270MH=
Data Rate:®
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV,m dE dBul/m dBualr dE fm dE dE CcI deg
4 31.620 3E5.36 -4.64 40.00 456.40 1&.34 0.88 Z8.Z6 S -—— Pesk
P 133410 3996 =354 48, 50¢ E5.34: 11 11 1l.&52 zg.0v 100 203 Peak
3 Zg0_0z0 38.71 -7.E9 45_.00 5177 1lz._41 217 Z27.64 i —-—— FPeak
<4 294 _E500 39.74 -6.FZ6 46.00 459_.8&6 15 58 Z2.8B6 ZB.EZE e —-—— Peak
£ EEZ6.100 23.71 -12.2% 46.00 4. 16 17.66 .91 Z3.03 —m -—— DPeak
& EES.Z00 EZ92.05 -16.9E5 4&6.00 34.64 Z0.06 3.48 Z3.10 === -—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

Level {(dBuW/mj} Date: 2007-11-11
107
FCC CLASS-B
-6dB
d 11
54 3 FCC CLASS-B-AV
2 4k -6dB
4
1E
8 1000 5600, 10600. 15400, 20200, 25000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-10094 HORIZONTAL
EUT M/E
LOWER :1Z0Vac/60H=
MODEL cFR 701219
MEMO c1llnfa) Txi40M) CHS54:5270MH=
Data Bate:9
Ower Limit DBeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH= dEuV,/m dE dBuV./m dBEul’ dE fm dE dE Cm deg
1 llo0.000 43 66 —-30.34 74.00 LOo.0&5 Z5_E53 Z.34 34_F6 140 0 Peak
Z 1334_ 000 4515 -27.85 74.00 EL5O0.95 Z6.E55 Z.60 33.95 ia0 0 Peak
3 ElE0_000 E53.13 -Zo.87 74.00 46.0% 35_E8 600 34.Z24 a0 0 Peak
4 ElE50.000 32.78 -14.ZZ E54.00 32E.74 35.Z8 £.00 34_Z4 100 Z Awverage
L@ E270.000 1lo04.92 Q7_83  35.4Z &.00 34.19 100 0 Pesk
& X EE70.000 77.00 c.on  oa.o- BT 3E.4Z &.00 34.19 100 Z Average
7 E350.000 4z.78 -11.2& E54.00 325.41 35,82 £.00 3415 100 Z Average
=] E3L0_000 E&.99 -17.01 74.00 49_ 62 3552 600 34.15 140 0 Peak
9 S075_000 E7.76 -l6. 24 7400 45_15 3F9_E50 6_80 33.68 100 0 Peak
10 g075_ 000 4514 -5.86 L4.00 3Z.53 33_.E50 6.80 33.68 a0 Z44d Average
11 1054z.000 E&_19 -17.81 74.00 21.36 -5_48 7.80 34.48 100 0 Peak
12 10E54Zz.000 35_54 -15.46 E4.00 70.71 -%_48 7.80 34.48 100 278 Average

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {(dBuW/m} Date: 2007-11-11

FCC CLASS-B
-bdB

== g
S 5 5
4 30 224, H8B. 612, 806, 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCC CLASE-E Zm ANTEZTE4 WERTICAL
EUT M/B
LOWER :1Z20Wac/60H=
MODEL cFR 701813
MEMO c1llnia) Txi40M) CHS54:5270MH=
Data Rate:3
Ower Limit Beadintenna Cable Preamp Ant  Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH=z dEuV,/m dE dBuV./m dBul’ dE fm dE dE cm deg
1 31.890 33.41 -&6.5% 40_00 44_44 1634 0.89 Z8.Z26 ] —-—— Peak
2 134_Fz0 35.1%8 -E.3F 43.E50 E3_.EE 11.11 1.8% Z5.07 140 171 FPeak
k] Z77.080 37.33 -85.67 46.00 EO.33 1EF.43 .18 Z7.6E = -—— Peak
4 329,400 38.60 -7.40 46.00 4857 1E_7E Z.E7 ZB_E®9 -—= -—— Deak
E Elz.100 323.17 -1l2.83 46.00 4Z.07 17.E6 .86 z3.01 == -—— Pesak
& E45.500 323.78 -1l2.22 46.00 41.47 18 36 3.00 Z23.05 ] -—— Pesk

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Report No. : FR701819-B

Level (dBul/m}) Date: 2007-11-11
107
7
FCC CLASS-B
-GdB
11 13
54 é 0 FCC CLASS-B-AV
3 4 3 -6db
T
i 1
d 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZZ-E 3m HF-ANT-10054 WERTICAL
EUT N/B
POWEER 120Wac/60H=
MODEL :FR 701813
MEMO tllnfa) Txi40M)_ CHE4;:5Z70MHzZ
Data Rate:9
Ower Limit RBeadintenna Cable Preaup Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Fos Pos FRemark
MHz dBuV.,/m dE dBul/m dBuw dE S dB dB fus 18 deg
1 1054000 43.41 -30.53 74.00 4531 E5_46 .34 34._30 100 0 Peak
Z 1232.000 4E5.00 -22.00 74.00 4520 Eg_ EE Z2.60 ~33.98 100 0 Peak
2 leg2. 000 47.7% -Ze.21 74.00 EO_0OE E2.47 2.27 33.70 100 0 Peak
4 £334_ 000 d4&.83 -E7.17 74.00 456.37 320.54 F.E9 32,77 100 0 Peak
E E1EQ0._000 E5l.¢&l -2E.325 74,00 44 57 35 E2 .00 34 _Fd 100 0 Peak
& ElE0.000 3923 -14.77 E4.00 3219 325_E8 .00 324 _EFEd4 110 43 Average
ran | LSz70.000 100.50 93.37 35.4F .00 34_19 100 0 Peak
a8 X Lz70_000 7371 B5_48 35_4F .00 34_19 110 43 Average
3 E3E0_000 41.14 -1Z.86 E4.00 33.77 35_EZ &.00 34_18 110 43 Average
10 LE2E0_000 54.44 -12.56 74,00 47.07 35 EZ .00 34 1% 100 0 Peak
11 2020.000  E7.83 -1e.17 74.00 45_EF0 322 _E0 6.77 33.64 100 0 Peak
12 2020_000 45.1% -2.81 E4.00 32_56 39 _E0 .77 33.64 100 127 Average
1z 10545 000 E7.87 -1&6.33 7400 S2E_84 -2_48 7.80 34._48 100 0 Peak
14 1045 000 32.41 -15. 59 E&4_00 T3.E52 -8 48 7.80  324._48 100 57 Average

Remark: #7 and #8 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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* Test Mode : Mode 16
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
4 Level (dBuvim) Date: 2007-11-11

FCC CLASS-B
-6dB

=
S B
A 30 224. H8B. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-B 3m ANTZ7Z24 HORIZONTAL
EUT :N/E
POWER :120vac/ 60Hz
MODEL :FRE 701819
MEMO :1llnial) Tx(40M) CHGZ;5310MH=
Data Rate:?
Over Limit RBeadintenna Cable Preaup Ant  Table
Freqg Lewel Limit Line Lewel Factor Los= Factor Pas Po=s Pemark
MHz dEuV,/m dAE dBul m dABuW dE 1 dE dE om deg

4 31.890 36.33 -3.62 40.00 47.41 1&.34 0.8% Z8.Z6 RS -—— DPesk
z 131.280 32.8% -3.61 43.50 EE.03 11.37 1.56 Zg.0%8 100 135 Pesk
3 Z79.210 328.84 -7.16 46.00 El.3%0 1Z_ 42 .1l Z27.64 R -—— Pesk
4 | F81_000 40.5% -E. 41 45.00 &0.83 15_45 Z.54 Z8_.E24 e —-—— FPeak
5 EZe_ 100 31.4% -14.51 45.00 39.94 17.66 2.91 Z9.03 == —-—— Peak
& EES.Z00 320.67 -15.332 46.00 36.Z6 Z0.06 3.48 Z3.10 === -—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

Level (dBul/m}) Date: 2007-11-11
107
FCC CLASS-B
-GdB
9
- 3 ik FCC CLASS-B-AV
2 ke -GdB
Li=
4 18
u1ﬂﬂﬂ 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-10094 HORIZONTAL
EUT N/B
POWER 1Z0Wac/60H=
MOLEL :FR 701212
MEMO tllnfa) Txi40M)_ CHEZ;E5310MHz
Data Rate:9
Ower Limit RBeadintenna Cable Preaup Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Fos Pos FRemark
MHz dBEuV,/m dE dBulSm dBui dE fm dpB dbB cIn deg
1 lo0g4_ 000 4353 -30.47 74.00 E50_03 E5_46 .34 34_30 100 0 Peak
Z 1334_ 000 47.18 -Z&6.8& 74.00 51.38 E6_E5G z.60 33.38 100 0 Peak
2 ElEQ0_000 53.0% -Z0.21 74.00 46_05 32528 .00 34.ZF4 100 0 Peak
4 ElEQ0_0D0 35 7& -14.z28 E4.00 3z2.88 35_Z8 &.00 34_Z4 100 5 Average
Lt E3l0.000 104.88 97.35 3E5.48 .00 '34.17 100 0 Peak
& M Ezlo_000  7e 74 £5._432 3548 .00 3417 100 E Average
7 EZE0_000 47.&6% -&.321 E4.00 4032 35 EE .00 3415 100 E Average
= EZEQ0_0D0 &E.&% -2.321 74.00 ES_32 35 EE .00 324_15 100 0 Peak
9 7790.000 E57.46 -1l&.54 74,00 45 02 39 46 L.67 332.69 100 0 Peak
10 F7I0_000 45.10 -8.90 54.00 3Z_66 3946 G.67  33.69 100 187 Average
11 logz6_000 E1.92 -2z.08 74_00 87.00 -8_45 7.80 3444 100 0 Peak
1z 1026 000 40.14 -13.86 &4_00 TE.ZE -8_45 7.80 34 44 100 175 Average

Remark: #5 and #6 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : MAU300

Page Number 1 131 of 166
Report Issued Date : Jan. 09, 2008
Report Version . Rev.01
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEvE! (dBUYIm) Date: 2007-11-11

FCC CLASS-B
-6dB

030 224, H8B. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-E 3m ANTZ72Z4 WERTICAL
EUT tH/B
DPOWEER tlz0Wac/60H=
MODEL :FR 701213
MEMO :llnia) Txi40M) CHEZ;5310MHz
Data Rate:d
Owrer Limit Beadintenna Cable Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dBEuV./m dE dBul m dBuw dE S dE dEB om deg
1 FE.ST70 FR.0E -&.98 40,00 44_ 08 le. 33 0.20 Z8.2Z26 kel ——— DPealk
z g4_2920 Z1.zZ1 -8.7% 40.00 E&4.05 4. 29 1.14 Z28.Z27 et —-—— Peak
il 123.410 32.882 -4.68 43 80 E4_E0 11.11 1.582 E2.07 100 127 FPeak
4 | 294 _E00 41.320 -4.70 46,00 El_42 15 E2 Z.8&6 EB_Eg i —-—-— FPeak
L 478_ 500 33.6E -1E.328 46.00 43_04 le. 65 .77 EB.8% —== —-—-— Peak
= 519_800 33_.75 -1Z.25 45.00 4z2.3%9 17.49 Z.89 E9._0E —mE —-—— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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=omonns. FCC Test Report

Report No. : FR701819-B

Level (dBu'/m}) Date: 2007-11-11
107 5
FCC CLASS-B
-6dB
10 12
54 4 FCC CLASS-B-AV
a3 li] i -Gdb
Iz T
4
16
# 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZS-E 3m HF-ANT-10054 WERTICAL
EUT H/B
DOWEER tlz0Wac /e0H=
MOLEL :FR 701212
MEMO :llnfa) Txi40M) CHEZ;E5310MHz
Data Rate:d
Ower Limit RBeadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos= Pos Femark
MHz dBuV,/m dE dBul . m dBuW dE S dB dB [ 18 dedg
1 12Ze.000 4E5.07 -Z22.923 74.00 49_3%4 Zg6_48 Z.60 33.95 100 0 Peak
Z 1500.000 44,02 -Z22.928 74.00 4774 Z7_Z0 Z2.79 33.70 100 0 Peak
2 leg2. 000 4760 -Ze.40 74.00 4588 EF2_47 2.97 33.70 100 0 Peak
4 ElEQ0_000 E1.25 -EZE.7E 74.00 44 F1 35 E2 .00 34 _EFd 100 0 Peak
E E1EQ0.000 35 26 -14.74 E4.00 32 E2 35_E8 .00 34 Fd 11& 10 Average
& @ E2l0.000 1l0Z.86 SE_EE  3E_48 .00 34_17 100 0 Peak
T E2l0.000 7TE.gE 58.31 325.48 .00 3417 11& 10 Average
g L3E0_000 47.56 -6.44 54.00 4019 35 EF .00 34_15 118 10 Awverage
9 E3E0_000 e&5.15 -8.85 74.00 E&7.78 35_EE .00 34_15 100 0 Peak
10 7470.000 57.47 -1a.53 74.00 45_F5 3933 &.55 33.74 100 0 Peak
11 7470.000 45.Ze -2.74 E4.00 33.05 323_39 &.55 33.74 100 248 Average
1z 1l0el4_ 000 E&. .23 -17.07 74.00 S2E.0Z -2.46 7.80 34._44 100 0 Peak
1z loel4d4._ 000 3&.21 -17.7% E4_.00 71.30 -2.46 7.80 34,44 100 145 Average

Remark: #6 and #7 Fundamental Signal
Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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5.6.4 E.ILR.P. Power

Mode Frequency Field Strength EIRP Over Limit Limit
(MHz) (dBuV/m) (dBm) (dB) (EIPR dBm)

5150.00 MHz 61.60 dBuV/m -35.53 -8.53 -27.00

802.11a
5350.00 MHz 56.80 dBuV/m -40.33 -13.33 -27.00
802.11n(a) | 5150.00 MHz 64.26 dBuV/m -32.87 -5.87 -27.00
BW 20M | 5350.00 MHz 62.31 dBuV/m -34.82 -7.82 -27.00
802.11n(a) | 5150.00 MHz 67.76 dBuV/m -29.37 -2.37 -27.00
BW 40M | 5350.00 MHz 65.69 dBuV/m -31.44 -4.44 -27.00

Remark: EIRP=10*Log({10"[(Field Strength-120)/20]*distance}"2/{30*[10"(Antenna Gain/10)]}/0.001)
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5.7 Band Edges Measurement
5.7.1 Measuring Instruments

As described in chapter 6 of this test report.

5.7.2 Test Procedure

1. Set both RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span
including 1MHz bandwidth from band edge.

2. The band edges was measured and recorded.

5.7.3 Test Result

Temperature : 25~26
Relative Humidity : 49~51%
Test Engineer : _ CKC

Test Result Mode Verdict
Test Result for 802.11a band I,II : PASS
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5.7.4 Test Data

Mode 1
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -25.95 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.149600000 GHz
Offset 23!8 dB
20
D1 12.82 dBm
1 PKE=EY]

MAXH
LVL
+0

D2 -|7.18 dBjn
| -10 /

L-40

-—50

=70

il
e

Center 5.14 GHz 10 MHz/ Span 100 MHz

Date: 21.NOV.2007 23:40:11
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Mode 6
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -28.32 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.352000000 GHz
Offset 23|8 dB
120
D}_12-6 dBm
1 PKS
MAXH
LVL
0
D2 -}7-4 dBm
--10 \\"«‘
| _20 A
N
~x\\nv“khu 1
=30 % 3DB
%MWWWW
--40
--50
--60
--70 F
Center 5.36 GHz 10 MHz/ Span 100 MHz
Date: 21.NOV.2007 23:37:34
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Mode 7
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -27.40 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.149800000 GHz
Offset 21/3 dB
120
D1 13.86 dBm
eV
1 PKE] /ﬁpd MR\
MAXH
LVL
o
D2 -/6.14 dBm
L -10 I'M\uf//
--20
J’J.\«/pﬁ
y
| -30 W’V’W} 208
AN It A AN
--40
--50
--60
| _70 1
Center 5.14 GHz 10 MHz/ Span 100 MHz
Date: 22.NOV.2007 00:50:58
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Mode 12
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -30.65 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.350200000 GHz
Offset 21/3 dB
120
D1~l3.46 dBm
N
1 PK| (o} ﬁdva&ﬁ«\
MAXH
LVL
o
D2 —%.54 dB
--10
| _20 \\J\
L
=30 3DB
LA ~AUAAAAAAAAM A I A A AN o I
--40
--50
--60
--70 F
Center 5.36 GHz 10 MHz/ Span 100 MHz
Date: 20.NOV.2007 15:08:04
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Mode 13
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -21.24 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.150000000 GHz
Offset 21/3 dB
120
D1 10.68 dBm
1 PKIy 7
MAXH f
LVL
o
10 D2 -9.32 dBh
| _20 1 s ‘1\/
ot
-30 N 308
--40
--50
--60
--70 Fit
Center 5.11 GHz 20 MHz/ Span 200 MHz
Date: 22.NOV.2007 01:56:16
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Mode 16
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -28.87 dBm
Ref 25 dBm “Att 20 dB *SWT 500 ms 5.351200000 GHz
Offset 21/3 dB
120
1 PR D1 _20.43 dBm
MAXH \M\’
LVL
0
L 16 D2 49.57 dBm
--20
\w
-30 M 3DB
Ml “*'WWMWWWMWMM
--40
--50
--60
--70 F
Center 5.39 GHz 20 MHz/ Span 200 MHz
Date: 22.NOV.2007 01:04:42
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5.8 Peak Excursion Ratio Measurement

5.8.1 Measuring Instruments

As described in chapter 6 of this test report.

5.8.2 Test Procedure
The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to and
maintained at 1 MHz. The video bandwidth is set to 3 MHz. Trace A is set peak detector and to Max
Hold, then to View. Then the detector is readjusted to sample detector, max hold to run for 60 seconds,
and the signal under this measurement condition is captured in Trace B in Accordance with the method

3 of DA-02-2138.

The difference between the traces is investigated. The marker is placed at the frequency which shows

the largest difference. The amplitude delta between the traces at this frequency is the peak excursion.

5.8.3 Test Setup Layout

Spectrum
EUT Analyzer
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5.8.4 Test Result

Temperature : 25~26
Relative Humidity : 49~51%
Test Engineer : _ CKC

» 802.11a Normal mode

Channel Frequency Peak Excursion Limits Plot
(MHz) (dB) (MHz) Ref. No.
36 5180 -8.00 13 Mode 1
44 5220 -9.12 13 Mode 2
48 5240 -7.08 13 Mode 3
52 5260 -9.10 13 Mode 4
60 5300 -8.18 13 Mode 5
64 5320 -7.78 13 Mode 6
» 802.11n(a) BW 20M mode
Channel Frequency Peak Excursion Limits Plot
(MHz) (dB) (MHz) Ref. No.
36 5180 -8.30 13 Mode 7
44 5220 -8.70 13 Mode 8
48 5240 -7.42 13 Mode 9
52 5260 -7.87 13 Mode 10
60 5300 -8.74 13 Mode 11
64 5320 -7.11 13 Mode 12
» 802.11n(a) BW 40M mode
Channel Frequency Peak Excursion Limits Plot
(MHz) (dB) (MHz) Ref. No.
38 5190 -10.52 13 Mode 13
46 5230 -11.95 13 Mode 14
54 5270 -10.24 13 Mode 15
62 5310 -10.84 13 Mode 16
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5.8.5 Test Data

Mode 1
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.00 dB
Ref 25 dBm “Att 20 dB *SWT 500 ms -2.600000000 MHz
Offset 23!8 dB Marker| 1 [T1 ] l
20 T3 27 dBm
1 5|.182600000 GHz

—Ma—Ann ﬁ’\x\ﬁm“\t“\ﬂw
1 PK 10 W WWW X N

-—20

—_—

L-40

-—50

-—60

=70

Center 5.18 GHz 2 MHz/ Span 20 MHz

Date: 9.NOV.2007 16:08:41
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Mode 2
“RBW 1 MHz Delta 2 [T2 ]
“VBW 1 MHz -9.12 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms -3.720000000 MHz
Offset 23!8 dB Marker| 1 [T1 ] l
20 T3[Z49 dBm
1 A
I 5[.223680p00 GHz |
1 PK [F10 il A Mottty Ly ’
VIEW W NA A VAN A AW A
w LVL
2 SAliy
MAXH ;}
10
--20
| _30 3DB
--40
--50
--60
--70
Center 5.22 GHz 2 MHz/ Span 20 MHz
Date: 5.JAN.2008 00:58:08
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Mode 3
® “RBW 1 MHz Delta 2 [T2 ]
“VBW 1 MHz -7.08 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms -2.440000000 MHz
Offset 23!8 dB Marker| 1 [T1 ] l
20 I3[ 33 dBm
= 5|.242240000 GHz
1 PK [F10 — i Subinnd R
VIEW //WMMHMWWMMM WW M‘JLNJ"W"\
LVL
2 SACR)
MAXH
o}
--20
| _30 3DB
--40
--50
--60
--70
Center 5.24 GHz 2 MHz/ Span 20 MHz
Date: 9.NOV.2007 16:06:43
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Mode 4
® “RBW 1 MHz Delta 2 [T2 ]
“VBW 1 MHz -9.10 dB
Ref 25 dBm “Att 20 dB *SWT 500 ms 560.000000000 kHz
Offset 23!8 dB Marker| 1 [T1 ] l
20 . I3[ 99 dBm
\ 5. 259080000 GHz
1 PK |10 Tireanyn e et WWA AR
VIEW W
LVL
2 S/l ey
MAXH
10
--20
| _30 3DB
--40
--50
--60
--70
Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 9.NOV.2007 16:04:09
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Mode 5
“RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.18 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms ~7.000000000 MHz
Offset 23!8 dB Marker| 1 [T1 ] l
20 13148 dBm
1 5| 305120000 GHz
1 Pk |10 Lt WSl T ik VN (1St i .
VIEW /}J/rwwwww Wwwmwwﬁmwﬁ MMM
LVL
. i
2 SAl ;ﬁ
MAXH u\u
10
|_20
| _30 3DB
|40
+-50
|60
70
Center 5.3 GHz 2 MHz/ Span 20 MHz

Date: 5.JAN.2008 00:52:27
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Mode 6
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.78 dB
Ref 25 dBm “Att 20 dB *SWT 500 ms -2.160000000 MHz
Offset 23!8 dB Marker| 1 [T1 ]

20

T41T9 dBm
5|.3223600p00 GHz

- Y,
L PK 20— gt WWWMH T X\A\“
d h

2 S WS
MAXH M
-10

-—20

1

=

LVL

—30

L-40

-—60

=70

Center 5.32 GHz 2 MHz/ Span 20 MHz

Date: 9.NOV.2007 16:02:47
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Mode 7
® “RBW 1 MHz Delta 2 [T2 ]
“VBW 1 MHz -8.30 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms -6.240000000 MHz
30 Offset 213 dB Marker| 1 [T1 ] l
17,01 dBm
| 50 51186120000 GH
1 PK MWWMWWWWM
VIEW ;% JWWMWMMW“MWAMWWNH@\ "
MAXH l
N
--10
-20
3DB
--30
--40
--50
--60
-70
Center 5.18 GHz 2 MHz/ Span 20 MHz
Date: 8.NOV.2007 16:39:24
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Mode 8
% *RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.70 dB
Ref 30 dBm “Att 20 dB “SWT 500 ms -3.680000000 MHz
30 Offbet 21]3 dB Marker] 1 [T1 l
15L04 dBm
20 5| 223440000 GHz
1

1 PK
view | o “W“'|T1“ Al &HE'”“V“TWrMW”r#vﬁ Eﬁ&
LVL
MAXHIEY,

-10

20

--30

L--40

--50

--60

-70

Center 5.22 GHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2008 18:19:13
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Mode 9
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.42 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms -4.200000000 MHz
30 Offset 213 dB Marker| 1 [T1 ] l
15|49 dBm
| >0 : 5| 244000000 GH
1 PK WWMWWWM\\‘
view | o ﬁfwhvllqA#hMMwWJvawww ; "
vAXH N n
L-10
+-20
3DB
L-30
L 40
L -50
L -60
-70
Center 5.24 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2007 16:37:35
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Mode 10
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.87 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms 4.280000000 MHz
30 Offset 213 dB Marker| 1 [T1 ] l
16/ 62 dBm
| >0 b 5| 256080000 GH
1 PK MWMMWMWW
view | AP M P A oA U g A
10 M LVL
2 SA
MAXH
L-10
+-20
3DB
L-30
L-40
L-50
L-60
-70
Center 5.26 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2007 16:41:01

SPORTON International Inc. Page Number : 153 of 166
TEL : 886-3-327-3456 Report Issued Date : Jan. 09, 2008
FAX : 886-3-328-4978 Report Version . Rev.01

FCC ID : MAU300



=omonns. FCC Test Report Report No. : FR701819-B
Mode 11
% *RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.74 dB
Ref 30 dBm “Att 20 dB “SWT 500 ms 2.320000000 MHz
30 Offbet 21]3 dB Marker] 1 [T1 l
1520 dBm
20 5| 297830000 GHz
1

1 PK ,‘x
view | o WMI V"‘""“*‘V\AM‘ 1\1 , ﬂ;i !; lj@]:&g
L LVL
MAXH W |

-10 \m‘

20

--30

L--40

--50

--60

-70

Center 5.3 GHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2008 18:12:22
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Mode 12
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.11 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms 4.160000000 MHz
30 Offset 213 dB Marker| 1 [T1 ] l
15|29 dBm
| >0 5| 315960000 GH
1
y
1 PK WMM%WW‘MWW
AL PP o W (T T “MAMMMWW PR A PR A
A AP PO v A A N Wy v LVL
vAXH I
L-10
+-20
3DB
L-30
L 40
L -50
L -60
-70
Center 5.32 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2007 16:43:14
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Mode 13
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -10.52 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms 10.800000000 MHz
30 Offset 21{3 dB Marker| 1 [T1 1 l
12[92 dBm
| >0 5| 179200000 GH
1 PK %ﬂ
VIEW | 0 ] Al P A R R e N

10 {

——20

——30

L 40

-—60

-70

Center 5.19 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2007 16:45:40

SPORTON International Inc. Page Number : 156 of 166
TEL : 886-3-327-3456 Report Issued Date : Jan. 09, 2008
FAX : 886-3-328-4978 Report Version . Rev.01

FCC ID : MAU300



=omonns. FCC Test Report Report No. : FR701819-B
Mode 14
% *RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz ~11.95 dB
Ref 30 dBm *Att 20 dB *SWT 500 ms -9.920000000 MHz
30 Offbet 2113 dB Marker] 1 [T1 ] l
11|40 dBm
L 20 5239840000 GHz
1 PK 1
VIEW 10 " A 2l " \ Ll

F-20 4

L 40

--50

--60

-70

Center 5.23 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2008 18:25:58
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Mode 15
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -10.24 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms 10.000000000 MHz
30 Offset 213 dB Marker| 1 [T1 ] l
12[45 dBm
| 20 51.259840000 GH
1 PK 1
VIEW 10 MMM W e -~

) )
|

——20

——30

L 40

-—60

-70

Center 5.27 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2007 16:47:49
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Mode 16
® “RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -10.84 dB
Ref 30 dBm “Att 20 dB *SWT 500 ms -9.360000000 MHz
30 Offset 21{3 dB Marker| 1 [T1 1 l
11|16 dBm
| >0 5| 319440000 GH
1 PK 1

110 s A

oy 7 WWWWW WMWWM\\ o

——20

——30

|40

-—60

-70

Center 5.31 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2007 16:49:52
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5.9

To ensure emission at the band edge is maintained within the authorized band, those values shall be

measured by radiation emissions at upper and lower frequency points, and finally compensated by

Frequency Stability

frequency deviation as procedures below.

The EUT was operated at the maximum output power, and connected to the spectrum analyzer which
is set to maximum hold function and peak detector. The peak value of the power envelope was
measured and noted. The upper and lower frequency points were respectively measured relatively
10dB lower than the measured peak value. The frequency deviation was calculated by adding the

upper frequency point and the lower frequency point divided by two. Those detailed values of

frequency deviation are provided in table below.

> 802.11a Normal mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz)

(F) (Fh) (Fc) (Ppm)
5180 5171.68 5188.28 5179.98 -0.02
5220 5211.64 5228.32 5219.98 -0.02
5240 5231.68 5248.32 5240.00 0.00
5260 5251.68 5268.32 5260.00 0.00
5300 5291.68 5308.28 5299.98 -0.02
5320 5311.68 5328.28 5319.98 -0.02

» 802.11n(a) BW 20M mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz)
(FI) (Fh) (Fe) (Ppm)
5180 5171.08 5188.92 5180.00 0.00
5220 5211.08 5228.92 5220.00 0.00
5240 5231.08 5248.92 5240.00 0.00
5260 5251.08 5268.92 5260.00 0.00
5300 5291.08 5308.96 5300.02 0.02
5320 5311.08 5328.92 5320.00 0.00
SPORTON International Inc. Page Number : 160 of 166

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : MAU300

Report Issued Date
Report Version

: Jan. 09, 2008
: Rev.01



—emron e FCC Test Report Report No. : FR701819-B

» 802.11n(a) BW 40M mode

Low Frequency [ High Frequency | Center Frequency | Frequency Staility
Frequency(MHz)
(FI) (Fh) (Fe) (Ppm)
5190 5171.76 5208.24 5190.00 0.00
5230 5211.68 5248.24 5229.96 -0.04
5270 5251.68 5288.24 5269.96 -0.04
5310 5291.76 5328.32 5310.04 0.04
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5.10 Automatically discontinue transmission

During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving .The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission .
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5.11 Antenna Requirements

The EUT meets antenna requirement of FCC for the following reasons.

5.11.1Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2), if transmitting antennas of directional gain greater
than 6 dBi are used, both the peak transmit power and the peak power spectral density shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.11.2Antenna Connected Construction

The antenna used in this product is PIFA Antenna for both WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.
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5 List of Measuring Equipments Used
Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
; Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
3m Semi 30 MHz - 1 GHz Radiation
: TDK SAC-3M 03CHO4-HY Oct. 29, 2007 | Oct. 28, 2008
Anechoic 3m (03CHO4-HY)
Amplifier HP 87405A | 3050M00135 | 10MHz - 3 GHz | Mar. 02, 2007 | Mar. 01, 2008 | Radiation
(03CHO4-HY)
Spectrum iati
P R&S FSP40 100305 | 9 kHz —40GHz | Sep. 27, 2007 | Sep. 26, 2008 | Radiation
Analyzer (03CHO4-HY)
: Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12 2008
(03CHO4-HY)
Turn Table HD Deis HD 2000|  420/610 | O - 360 degree N/A N/A Radiation
(03CHO4-HY)
Antenna Mast Chaintek 3000 N/A 1m-4m N/A N/A Radiation
(03CHO4-HY)
Suhner RG223/U iati
RF Cable-RO3m | Switzerland + R8I CB024 |30 MHz - 1 GHz | Sep. 20, 2007 | Sep. 19, 2008 | Radiation
REIDEN (03CHO4-HY)
. . . 45 MHz - 2.15
Isolation Erika FiedLer D-65396 Radiation
Transformer OHG Walluf NIA GHz NIA N/A
30dB (03CHO04-HY)
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6 Uncertainty of Test Site

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution u(xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of
2.26
Confidence of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHZz)

Uncertainty of Xi
Contribution Probability u(Xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
Combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of
Confidence of 95%  U=2Uc(y) 224
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi

" Ci | Ci*u(x)
Contribution Probability u(x) '
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
Confidence of 95%  U=2Uc(y)
The measured resultis ydBuV+UdB
for a level of confidence of approximately 95 (k=2)
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